W AT E R O U S Document Number Issue Date Rev. Date
SPL83519 5/11/15 1/24/18
Air Compressor Service Parts List
Model 150-ESD
Used with CXN, CXS, CXV Series Fire Pumps and TC20 Series PTO’s
Index:
See Page
Components CXN’SE?S’SCXV TC20
AUTO-SYNC . Series PTO’s
AR INLET Fire Pumps
PMC Mounting 2,3 4,5
Belt Drive 6,7 6,7
Frame 8,9 8,9
Compressor Air End 10,11 10,11
ALANCE — FRAME P A Inlet 12,13 12,13
VALVE PMC 14,15 14,15
\ Balance Valve 16, 17 16, 17
AlR END Auto-Sync 18, 19 18, 19
Sump 20,21 20,21
OPTIONAL Separator Filter 22,23 22,23
PANEL STRAINER Oil Cooler In-Line Strainer 24,25 24,25
and Oil Filter | Panel Strainer 26, 27 26, 27
Air Circuit 28,29 28,29
. .| In-Line Strainer 30,31 30,31
Schematic | Hydraulic |=p- /et rainer 32,33 32,33
Electrical 34,35 34,35
Panel Components 36, 37 36, 37
H(.)SE and Fitting Kit Optional from Waterous,
Air Pressure Gauge
oo ; See Separate
Air Discharge Manifold Service Parts List
CAFS Discharge

SUMP SEFARATOR FILTER

OlL COOLER/FILTER

Waterous Company, 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000 www.waterousco.com

NOTE: When ordering parts, provide the Pump, Transmission or PTO Serial Number.



http://www.waterousco.com

Compressor — Mounting
CX Series Pumps

DESCRIPTION

Lock Washer, 8mm

Compressor Subassembly (Includes 201-280)

REF NO. DESCRIPTION REF NO.
8 Compressor Bracket 44
34 Hex Hd Screw, 3/8-16 x 1 in. 200
36 Hex Hd Screw, 1/2-13 x 1-1/2 in.
38 Lock Washer, 3/8 in.
40 Hex Hd Screw, M8-1.25 x 30mm

SPL83519
Page 2 of 37




36 MSTALL IN FLUMP INTAKE FLANGE

INSTALL N
COMPRESSOR
I'l.
/

PART OF Cx
PUMP ASSY

==

{ - B __ CXC20 SERES PUMP SHOWN
Do

K&ix t =

\\3h$1___5l-%(/

L
oo

_— 34

COMPRESSOR — MOUNTING
Cx SERIES PUMPS

SPL83519
Page 3 of 37



Compressor — Mounting
TC20 Series P.T.O.’s

DESCRIPTION

Lock Washer, 16mm

Compressor Subassembly (Includes 201-280)

REF NO. DESCRIPTION REF NO.
15 Mounting Bracket 47
34 Hex Hd Screw, 3/8-16 x 1 in. 200
38 Lock Washer, 3/8 in.

41 Hex Hd Screw, M16-2 x 30mm

SPL83519
Page 4 of 37



TC20 SERES PTO

200

ATTACH
| COMPRESSOR
| BRAL KET HERE

DETAIL B
COMPRESSOR MOUNTING BRACKET
ATTACHMENT TO PTC CASE

INSTALL IM
COMPRESS0OR
|l|'
|
ll|'
[~
47— | S
™~ 38
M ' \/
_K %_.—“_-
I|I N \\ . e -
x \x\ i ™
34 38 Cs)
[
L

LEFT PLATE BROKEN
TO SHOW COMPRESSOR
BRACKET LOCATION

INSTALL IN FTO CASE,
SEE DETAIL B

COMPRESSOR — MOUNTING
TC?0 SERES P.T.O.

-

34

SEE TC20 SERVICE
PARTS LIST

i
‘
" @

SPL83519
Page 5 of 37



Compressor — Belt Drive

REF NO. DESCRIPTION REF NO. DESCRIPTION
2 Idler Spacer 16 Taper Lock Bushing
3 Taper Lock Bushing 20 Idler Sprocket
4 Driven Sprocket 21 Drive Belt
12 Drive Sprocket

SPL83519
Page 6 of 37



THREADS AT TIME OF BELT ADJUSTMENT

APPLY LOCTITE ®242/243 (BLUE) TO
TORQUE TO 200-220 FT-LB

CLEAN THREADS AND PRME

COMPRESSOR - BELT DRIVE

SPL83519
Page 7 of 37



Compressor — Frame

REF NO. DESCRIPTION
258 Hex Hd Screw, M8-1.25 x 20mm
259 Hex Hd Screw, M8-1.25 x 90mm
260 Flat Washer, 8mm
264 Left Bracket
265 Right Bracket
266 Compressor Plate

REF NO. DESCRIPTION
210 U-Style Nut, 1/4-20
221 Bolt Eye, M12-1.75 x 21mm
242 Idler Adjustment Angle
244 Belt Tensioner Spring
249 Hex Hd Screw, 1/4-20 x 1 in.
252 Flat Washer, 1/4 in.
254 Hex Hd Screw, 1/2-13 x 6 in. (Fully Threaded)

SPL83519
Page 8 of 37



254

DO NOT LOCTITE

COMPRESS0OR — FRAME

SPL83519
Page 9 of 37



Compressor — Air End

DESCRIPTION

90 Deg. Elbow, 1-1/4 MNPT x 24 MJIC

Air End, CF75D8

O-ring, 3-7/8 x 4-1/4 in.

Hex Hd Screw, M16-2 x 30mm

Replacement Compressor Kit

REF NO. DESCRIPTION REF NO.
219 Straight Adapter, M12 x 4 MJIC 234
223 Hose Assembly 241
224 Oil Return Tee 251
228 Outlet Gasket 257
229 Straight Adapter, M22-1.5 x 8 MJIC 275
230 Outlet Flange

SPL83519
Page 10 of 37




AR END

241

END

COMPRESSOR — AIR

SPL83519
Page 11 of 37



Compressor — Air Inlet

DESCRIPTION

Straight Adapter, 1/4 MNPT x 1/4 AB

90 Deg. Elbow, 1/4 MNPT x 1/4 AB

Tee, 4 MJIC x 1/4 MNPT x 1/4 AB x 1/4 AB

90 Degree Air Inlet

O-ring, 3-7/8 x 4-1/4 in.

Hex Hd Screw, M16-2 x 30mm

Flat Washer, 16mm

90 Deg. Elbow, 4 MJIC x 1/4 MNPT

REF NO. DESCRIPTION REF NO.

80 Inlet Adapter, 3x 3 in. 211
81 Hose Clamp, 3-3/4 in. 214
82 T-Bolt Hose Clamp, 3-1/2in. 216
83 Air Filter 235
84 90 Deg. Elbow, 3 in. (Rubber) 251
205 Trim Valve, 1/8 MNPT x 1/4 AB 257
206 Reducing Bushing, 1/4 NPT x 1/8 NPT 261
208 Tee, 1/4 FNPT x 1/4 FNPT x 1/4 MNPT 271

281

Internal Support Sleeve

SPL83519
Page 12 of 37



281
AFTER
SEPTEMBER 29, 2017

257

AIR END

COMPRESSOR - AIR INLET
ALSO SEE AIR CIRCUT AND HYDRAULIC SCHEMATIC

SPL83519
Page 13 of 37



Compressor — PMC

DESCRIPTION

Pressure Regulator

Hex Hd Screw, 3/8-16 x 1/2 in.

Lock Washer, 3/8 in.

REF NO. DESCRIPTION REF NO.
214 90 Deg. Elbow, 1/4 MNPT x 1/4 AB 238
216 Branch Tee, 1/4 MNPT x 1/4 AB x 1/4 AB 277
217 Run Tee, 1/4 MNPT x 1/4 AB x 1/4 AB 278
222 Female Branch Street Tee, 1/4 NPT 280
237 Blow Down Valve

Pipe Nipple, 1/4 MNPT x 7/8 in.

SPL83519
Page 14 of 37




24

COMPRESSOR — PMC /
ALSO SEE AIR CIRCUIT SCHEMATIC \

SPL83519
Page 15 of 37



Compressor — Balance Valve

DESCRIPTION

Hex Hd Screw, 1/4-20

Flat Washer, 1/4 in.

Nylok Hex Nut, 1/4-20

Reducing Bushing, 1/2 MNPT x 1/4 FNPT

REF NO. DESCRIPTION REF NO.
205 90 Deg. Trim Valve, 1/8 MNPT x 1/4 AB 248
207 Reducing Bushing, 1/2 NPT x 1/8 NPT 252
211 Straight Adapter, 1/4 MNPT x 1/4 AB 255
214 90 Deg. Elbow, 1/4 MNPT x 1/4 AB 272
232 Balance Valve Subassembly 281

Internal Support Sleeve

SPL83519
Page 16 of 37



281
AFTER
SEPTEMBER 29, 2017

COMPRESSOR — BALANCE VALVE
ALSO SEE AR CIRCUIT AND HYDRAULIC SCHEMATIC

SPL83519
Page 17 of 37



Compressor — Auto-Sync

DESCRIPTION

Hex Hd Screw, 1/4-20 x 3/4 in.

Flat Washer, 1/4 in.

Flat Hd Screw, No. 10-32 x 1/2 in.

REF NO. DESCRIPTION REF NO.
208 Tee, 1/4 FNPT x 1/4 FNPT x 1/4 MNPT 248
211 Straight Adapter, 1/4 MNPT x 1/4 AB 252
214 90 Deg. Elbow, 1/4 MNPT x 1/4 AB 253
226 Flat Solenoid Bracket 263
239 Solenoid Valve

Red Air Brake Tube, 1/4 x 24 (Cut to Suit
Installation)

SPL83519
Page 18 of 37




274

AUTO-5YNC

YELLOW WIRE

————GREEN WIRE

239

———YELLOW WIRE
2N
227

~—TREEN WIRE

208
21 Q
GREEM WIRE <
BLACK WIRE
.
.
~
-

BLACK WIRE

GREEM WIRE

COMPRESS0OR — AUTO-SYNC

ALS0 SEE AIR CIRCUIT SCHEMATIC

SPL83519
Page 19 of 37



REF NO. DESCRIPTION
73 Temperature Sender
500 Sump Subassembly (Includes 501 — 513)
501 Vertical Sump, 10in.
502 90 Deg. Street Elbow, 1/2 NPT
503 Pop Off Valve, 1/2in.
504 Straight Adapter, 24 MJIC x 1-1/2 MNPT
505 Cap with Chain, 1 in. NPSH
506 Nipple, 1-1/2 in. NPT x 1 in. NPSH

Sump

REF NO. DESCRIPTION
507 Sight Glass, 1-1/2 in.
512 Hex Hd Plug, 1/2 in. NPT
513 Straight Adapter, 1/2 MNPT x 8 MJIC

SPL83519
Page 20 of 37



SEE HYDRAULIC
SCHEMATIC FOR HOSES

73

504

512

SUMP
ALS0 SEE HYDRAULIC SCHEMATIC

513

- 501

506

504

SUMP
SUB-ASS'Y

500
(INCLUDES 501-513)

SPL83519
Page 21 of 37



Separator Filter

REF NO. DESCRIPTION
600 Separator Filter Subassembly (Includes 601 — 620)
601 Scavenger Fitting
602 Straight Adapter, 24 MJIC x 1-1/4 BSP
604 Large Separator Bracket
605 Scavenger Tube Ass’y
606 Restrictor Fitting, 5/16 in.
607 Large Filter Head
608 Large Separator Filter
609 90 Deg. Street Elbow, 1-1/4 NPT
610 Close Nipple, 3/4 in. NPT
611 Minimum Pressure Control Valve, 1-1/4 in.

REF NO. DESCRIPTION
612 Check Valve, 3/4 in.
613 Reducing Bushing, 1-1/4 NPT x 3/4 in. NPT
614 Hex Hd Screw, M10-1.5 x 20 mm
615 Flat Washer, 10 mm
616 Tee, 1/4 FNPT x 1/4 MNPT x 1/4 FNPT
618 Copper Washer, 1.928 in. OD
619 Headless Pipe Plug, 3/8 in. NPT
620 Reducer Bushing, 3/8 NPT x 1/4 NPT
622 Check Valve Rebuild Kit, 3/4 in.
623 Minimum Pressure Control Valve Repair Kit

SPL83519
Page 22 of 37




SEPARATOR
SUB-ASSY

_ 606 600
IMNCLUDES a01-6201

609
623

/ REFAIR KIT

611

622

/ REPAIR KIT

SEPARATOR FILTER
ALSO SEE HYDRAULIC SCHEMATIC

SPL83519
Page 23 of 37



Oil Cooler and Filter
In-Line Strainer

DESCRIPTION

90 Deg. Street Elbow, 3/4 NPT

Wye Strainer, 1 in.

Strainer Screen, 1 in.

Strainer Gasket, 1 in.

Pipe Nipple, 1 in. NPT x 3 in.

Ball Valve, 1/2 FNPT x MNPT

Straight Adapter, 8 MJIC x 1/2 MNPT

REF NO. DESCRIPTION REF NO.
400 Oil Cooler Subassembly (Includes 401 — 418) 409
401 Pipe Nipple, 3/4 NPT x 4 in. 410
402 Straight Adapter, 8 MJIC x 3/4 MNPT 411
404 Large Filter Head 412
405 QOil Filter, WD962 413
406 Large Cooler, Iron 415
407 Reducing Bushing, 1-1/2 NPT x 3/4 NPT 418
408 Reducing Bushing, 1-1/2 NPT x 1/2 NPT

SPL83519
Page 24 of 37




———————————————————

(INCLUDES 401-4089)

OIL COOLER AND FILTER
IN-LINE STRAINER

ALS0 SEE HYDRAULIC

SCHEMATIC

402

SPL83519
Page 25 of 37



Oil Cooler and Filter
Panel Strainer

DESCRIPTION

Straight Adapter, 8 MJIC x 1/2 MNPT

Panel Strainer Subassembly (Includes 451 — 456)

Panel Mounted Strainer, 20 Mesh

90 Deg. Elbow, 1/2 MNPT x 1/2 AB

Reducing Bushing, 1 MNPT x 1/2 FNPT

Headless Plug, 1 NPT

Headless Plug, 1/4 NPT

Straight Adapter, 1/2 MNPT x 1/2 AB

REF NO. DESCRIPTION REF NO.
400 Oil Cooler Subassembly (Includes 401 — 418) 418
401 Pipe Nipple, 3/4 NPT x 4 in. 450
402 Straight Adapter, 8 MJIC x 3/4 MNPT 451
404 Large Filter Head 452
405 Oil Filter, WD962 453
406 Large Cooler, Iron 454
407 Reducing Bushing, 1-1/2 NPT x 3/4 NPT 455
408 Reducing Bushing, 1-1/2 NPT x 1/2 NPT 456
409 90 Deg. Street Elbow, 3/4 NPT

SPL83519
Page 26 of 37




OlL COOLER
SUB-ASSTY

400
(INCLUDES 40%-418) 404

405

450

OIL COOLER AND FILTER
PANEL STRAINER
ALSO SEE HYDRAULIC SCHEMATIC

SPL83519
Page 27 of 37



Schematic — Air Circuit

REF NO. DESCRIPTION
269 Green Air Brake Tube, 1/4 in. x 24 in. (Cut to Suit
Installation)
270 Black Air Brake Tube, 1/4 in. x 24 in. (Cut to Suit

Installation)

REF NO. DESCRIPTION

76 Black Air Tube, 1/4 in. x 24 in. (Cut to Suit
Installation)

263 Red Air Brake Tube, 1/4 in. x 24 in. (Cut to Suit
Installation)

267 Blue Air Brake Tube, 1/4 in. x 24 in. (Cut to Suit
Installation)

268 Yellow Air Brake Tube, 1/4 in. x 24 in. (Cut to Suit

Installation)

SPL83519
Page 28 of 37




SEE HYDRAULIC
SCHEMATIC

BLACK SOLENCID —

Hﬁ""'ﬁ-\_.

WATER PRESSURE FROM
DISCHARGE SIDE OF PUMP
SEE HYDRAULIC SCHEMATIC

SEPARATOR
FILTER

SCHEMATIC — AIR CIRCUIT

SPL83519
Page 29 of 37



Hydraulic Schematic
In-Line Strainer

REF NO. DESCRIPTION REF NO. DESCRIPTION
200 Compressor Subassembly 600 Separator Subassembly
400 Oil Cooler Subassembly 800 Balance Valve Subassembly
500 Sump Subassembly 850 See Air Manifold Service Parts List

SPL83519
Page 30 of 37



#4 JIC OIL N
OFPOSITE sIDE

|
iz} 200
— AIR END
= 1 #74
. AIR/OIL OUT
S
= | REAR BEARING
3! LUBE LINE
| #4 JIC
i BOTH ENDS
: OIL FILTER
oL ouT |
28 I

400
oL COOLER

NOTE: AR MANIFOLD, HOSES AND FITTINGS
ARE OPTIOMAL FROM WATEROUS, MAY HAVE
BEEN FURNISHED BY OEM. SEE AIR MANIFOLD
AND HOSE AMD FITTIMNG KIT FPARTS LIST.

. AIR/OL OUT
500 ‘EL #2z4 JiC ]
i

SUMP ™ ) - %

1in. WYE STRAINER
WITH FLUSH VALVE

|_
|
|
j

WATER IN ——mg—

WATEROUT T T
1 NPT

/2 in. CHECK

VALVE ———______/ TANK

(REQUIRED IF RETURN
IS TO A WATER TANK)

HYDRAULIC SCHEMATIC
IN-LINE STRAINER

AR OUT TO
CAFS DISCHARGE
#8 JIC OR #12 JIC

e
AR/OLL IN
#24 I g
° .
AIRADIL IN AUXILIARY
YR e AlR OUT
#6 I
(-] 850
] SEPERATER e
~——= — FLTER AlR MAN
¥
/oL out
el | a8 K

PUMP
DISCHARGE

800
BALANCE VALVE

WATER IN
14 in.

SPL83519
Page 31 of 37



Hydraulic Schematic
Panel Strainer

REF NO. DESCRIPTION REF NO. DESCRIPTION
200 Compressor Subassembly 600 Separator Subassembly
400 Oil Cooler Subassembly 800 Balance Valve Subassembly
450 Panel Strainer Subassembly 850 See Air Manifold Service Parts List
500 Sump Subassembly

SPL83519
Page 32 of 37



#4 JC OIL 1M
OPPOSITE SIDE

AR OUT TO
CAFS DISCHARGE
u8 JIC OR w12 AC

AIR/OL OUT
e oL ouT
#24 JIC
200 500 _ E \ w6 IC
AR END SUMP T~ 0 !
- 1
= L
AR/OL N _
e AR OUT
——
) ) o 14 NPT o
- B @-[ﬂ_“%ﬂ_E___—l-______’f"_ﬁ’_D'L__N ! AUXILIARY
3 \ AIR/OL OUT w24 JC e - AR QUT
3! 16 JIC
< | REAR BEARING ° ' 820
= AR BEA 600 OPTIONAL
# i LUSE LINE = SEPERATER AR MANIFOLD
! w4 0 FLTER
. BOTH ENDS
l ) )
— - UMF
——
112 AB e — ] -
i ' DISCHARGE
| Ol FILTER ‘ - |
OIL 1M 450 g .
| 450 z : 800
I PANEL WATER OUTi ‘ BALANCE VALVE
| STRAINE 2 A8 | JMP
oL 0UT PR » PUMF :
ug Jc | WATER IN [ __.————I——— A ‘
S 1 NPT | | INTAKE :
i e 1
| i | {
L = OR ‘
:LTETR ouT _! —
(T A ) W
WATER e
\ f4 1N,
400 62 A
0L COOLER 12 in. CHECK TANK
VALVE —TT——
(REQUIRED IF RETURN
IS TO A WATER TANK)
NOTE: AR MANIFOLD, HOSES AND FITTINGS A WA '
ARE OPTIONAL FROM WATEROUS. MAY HAVE
BEEN FURNISHED BY OEM. SEE AR MANFOLOD HYDRAULIC SCHEMATIC
AND HOSE AMD FITTING KIT PARTS LIST. PAMNEL STRAIMNER
SPL83519

Page 33 of 37



Schematic - Electrical

DESCRIPTION

Auto-Sync Extension Harness

Electric Auto-Sync Wiring Harness

REF NO. DESCRIPTION REF NO.
1 Auto-Sync Panel Plate 75
23 Electric Auto-Sync Switch Harness 227
72 Dual Scale Oil Temperature Gauge 239
73 Temperature Sender (Sump)

Solenoid Valve

SPL83519
Page 34 of 37




__----_—-_

FUSE BOX

S

IGNITION

GAUGE LIGHT

LARGE TERMIMNAL

/

"F

hW T SMALL TERMINAL
]

BATTERY

MOTE: TYFICAL INTALLATION, ALL WIRING, WARMING LIGHT.
FUSE, IGMITION SWITCH AND BATTERY FURMSHED BY OEM

SUMP TEMPERATURE

T F7

=4

73
TEMPERATURE SENDER
(MSTALL IN SUMF]

.||||-(

SENDER AND OIL TEMPERATURE G

t72
OIL TEMSPERATURE GAUGE

FPURPLE

IS ES TERy
\j./ hL) (U
PN

w\f‘ | = |kf;”lr

e

™~

=] 227

AUTO-SYNC FANEL AND SOLENOIDS

RED 12 OR +24 VOC (+)
YELLOW YELLOW
BLACK BLACK

SCHEMATIC — ELECTRICAL

SPL83519
Page 35 of 37



Panel Components

DESCRIPTION

Hose Length Panel Plate

Dual Scale Oil Temperature Gauge

REF NO. DESCRIPTION REF NO.
1 Auto-Sync Panel Plate 71
23 Electric Auto-Sync Switch Harness 72
70 CAFS Warning Panel Plate 74

Oil Temperature Gauge Conversion Kit to 24V

SPL83519
Page 36 of 37



f‘,:B &

MMIMUM HOSE LENGTHS

oy WITHOUT 8TATIC MIXERS
72 71 FOR CAFS USE
/_'<
\*‘ o 1IN, 35 FT.
f\\\ v 11/2IN. 100FT.
*\ N\ 13/4IN. 100 FT.
A3 % 3
=) . =)
\:— ——————————————————— -: p. -
PART OF 23 | & i - .
/ : 2 ,
e |
! P . AWARNING
<& 70
i i ~— (A) Opem And closs vaes skowty.
:L___________________J: ™ (1) D O FUm With Just aistwEier.

(G} Shut off wlr when foars sk ls
mply
rasctions - open naxzle slowly.

@ —e

PANEL COMPONENTS

SPL83519
Page 37 of 37



